

<b>INJECTION PRODUCT LIST</b>
Acetyl Cysteine Injection 400 mg/2ml
Acetyl Cysteine Injection 1000 mg/5ml
Amikacin Injection I.P. 250 mg
Amikacin Injection IP 500 mg/2ml
Arteether Injection 150 mg/2ml
Artemether Injection 80 mg/ml
Artesunate Injection 120 mg with Sodium Chloride & Sodium Bi-carbonate
Artesunate Injection 60 mg
Aztreonam for Injection USP 2000 gm
Aztreonam for Injection USP 1000 mg
Aztreonam for Injection USP 500 mg
Cefepime & Sulbactam for Injection 3.0 gm
Cefepime Injection IP 1.0 gm
Cefepime+Sulbactam Injection 1.5 gm
Cefepime+Tazobactam Injection 281.25 mg
Cefepime+Tazobactam Injection 562.5 mg
Cefepime+Tazobactam Injection 1125 mg
Cefoperazone & Sulbactam for Inj 1.0 gm
Cefoperazone & Sulbactam for Inj 1.5 gm
Cefoperazone & Sulbactam for Injection 1.0 gm
Cefoperazone & Sulbactam for Injection 2.0 gm
Cefoperazone & Tazobactam 1125 mg
Cefoperazone Injection IP 1 gm
Cefotaxime Sodium Injection I.P. 1000 mg
Cefpirome & Sulbactam for Injection 1.5 gm
Ceftazidime & Sulbactam for Injection 1.5 gm
Ceftazidime & Tazobactam for Inj 1125 mg
Ceftazidime & Tazobactam for Inj 281.25 mg
Ceftazidime & Tazobactam for Inj 562.5 mg
Ceftazidime for Injection IP 1.0 gm
Ceftazidime for Injection IP 125 mg
Ceftazidime for Injection IP 250 mg
Ceftizoxime for Injection USP 1000 mg
Ceftizoxime for Injection USP 250 mg
Ceftriaxone & Sulbactam for Injection 3.0 gm
Ceftriaxone & Sulbactam for Injection 375 mg
Ceftriaxone & Tazobactam for Inj 281.25 mg
Ceftriaxone for Injection USP 1 gm
Ceftriaxone for Injection USP 1 gm
Ceftriaxone Injection IP 250 mg
Ceftriaxone Injection IP 500 mg
Ceftriaxone Injection IP 500 mg
Ceftriaxone Injection IP 500 mg
Ceftriaxone Injection IP 1 gm
Ceftriaxone Injection IP 125 mg
Ceftriaxone Injection IP 2 gm

Ceftriaxone Injection IP 250 mg
Ceftriaxone Injection IP 500 mg
Ceftriaxone & Sulbactam for Injection 1.5 gm
Ceftriaxone & Sulbactam for Injection 750 mg
Ceftriaxone & Tazobactam for In] 1125 mg
Ceftriaxone & Tazobactam for In] 562.50 mg
Cefuroxime & Sulbactam for Injection 1125 mg
Cefuroxime & Sulbactam for Injection 2250 mg
Cefuroxime Sodium Injection IP 1.5 gm
Cefuroxime Sodium Injection IP 750 mg
Cholecalciferol Injection IP 600000 IU (Vitamin D3 Injection)
Citicoline Injection IP 1000 mg/4ml
Citicoline Injection IP 500 mg/2ml
Clindamycin Injection IP 300 mg/2ml
Clindamycin Injection IP 600 mg/4ml
Colistimethate Injection IP 1 million IU
Colistimethate Injection IP 2 million IU
Colistimethate Injection IP 4.5 million IU
Cyanocobalamin, Thiamine HCl, Pyridoxine HCl, Niacinamide, & D-
Diclofenac Injection 75 mg/ml
Doripenem for Injection 500 mg
Drotaverine HCl Injection 40 mg
Edaravone Injection 1.5 mg/ml, 20 ml
Ertapenem For Injection 1000 mg
Esomeprazole for Injection 40 mg
Flupentixol Injection IP 40 mg/2ml
Granisetron Hydrochloride Injection 2 mg/2ml
Haloperidol Decanoate Injection 50 mg/ml
Haloperidol Injection IP 5 mg/ml
Hydrocortisone Sodium Succinate Injection IP 100 mg
Hydrocortisone Sodium Succinate Injection IP 100 mg (H-CORT 100)
Hydroxocobalamin Injection IP 1000 mcg/ml
Imipenem & Cilastatin 1000
Imipenem & Cilastatin 500
Iron Sucrose Injection USP 20 mg/ml
Iron Sucrose Injection USP 20 mg/ml
Ketorolac Tromethamine Injection IP 30 mg/ml
Ketorolac Tromethamine Injection USP
Lansoprazole for Injection 30 mg
Levocarnitine Injection USP 200 mg/ml, 5 ml
L-Ornithine-L-Aspartate Infusion 5 gm/10 ml
Mecobalamin Injection 1000 mcg/ml
Mecobalamin Injection 1500 mcg/2ml
Mecobalamin Injection 2500 mcg/2ml
Mecobalamin Multivitamin Injection 1000 mcg
Mecobalamin Pyridoxine HCl & Niacinamide Injection 1500 mcg

Meropenem & Sulbactam for Inj 1.5 gm
Meropenem Injection IP 1000 mg
Meropenem Injection IP 125 mg

Meropenem Injection IP 250 mg
Meropenem Injection IP 500 mg
Methylcobalamin 1500 mcg, Folic Acid 0.7 mg & Niacinamide 12 mg
Methylcobalamin 1500 mcg, Thiamine 10 mg, Vitamin B6 3 mg, Folic Acid 10 mg & Niacinamide 48 mg, D-Panthenol 50 mg Injection
Methylprednisolone Acetate 40 mg/ml
Methylprednisolone Acetate 80 mg/2ml
Methylprednisolone Sodium Succinate 1000 mg Injecion
Methylprednisolone Sodium Succinate for Injection USP 125 mg
Methylprednisolone Sodium Succinate for Injection USP 40 mg
Methylprednisolone Sodium Succinate for Injection USP 500 mg
Nandrolone Decanoate 50 mg Inj
Nandrolone Decanoate Injection IP 25 mg Inj
Nandrolone Phenylpropionate Injection I.P. 25 mg
Nandrolone Phenylpropionate Injection I.P. 50 mg
Netilmicin Sulfate Injection USP 300 mg/3ml
Omeprazole Sodium for injection 40 mg
Ondansetron Injection IP 2 ml
Pantoprazole 40 mg Injection
Pantoprazole 40 mg Injection (Antozole 40 mg Inj.) For Export
Piperacillin & Tazobactam for Injection 1.125 gm
Piperacillin & Tazobactam for Injection 4.5 gm
Piperacillin & Tazobactam Injection I.P. 2.25 gm
Piracetam Injection 200 mg/ml
Piroxicam Injection 20 mg/ml
Rabeprazole Injection IP 20 mg
Sodium Bicarbonate Injection I.P. 5% 1 ml
Sodium Bicarbonate Injection I.P. 5% 2 ml
Stanozolol Injection 50 mg/ml
Teicoplanin for Injection 200 mg
Teicoplanin for Injection 400 mg
Terlipressin Injection 1 mg/10 ml
Thiamine HCl Injection 100 mg/ml
Thiamine Hydrochloride Injection I.P. 200 mg/2ml
Tigecycline for Injection 50 mg
Tobramycin Injection IP 80 mg/2ml
Tranexamic Acid Injection IP 500 mg/5ml
Triamcinolone Acetonide Injection 40 mg
Vancomycin Hydrochloride for Interavenous Infusion I.P. 1000 mg
Vancomycin Hydrochloride for Interavenous Infusion I.P. 500 mg
Thiocolchicoside Injection 4 mg/2ml
Phytomenadione Injection 10 mg/ml
Iron Sucrease Injection USP 20 mg/ml

Ceftriaxone for Injection USP 1000 mg
Lidocaine Injection BP 1.0 % w/v, 3.5 ml
Ceftriaxone & Sulbactam for Injection
Amikacin Sulphate Injection USP 100 mg
Amikacin Sulphate Injection USP 500 mg

Cefepime for Injection USP
Iron Sucrose Injection BP 20 mg/ml
Meropenem for Injection USP 500 mg
Azithromycin for Injection USP 500 mg
Glutathione for Injection 600 mg
Cefazolin Sodium for Injection BP 1000 mg
Cefepime for Injection USP 1000 mg
Cefepime for Injection USP 2000 mg
Cefotaxime for Injection USP 1000 mg
Cefotaxime for Injection USP 2000 mg
Ceftazidime for Injection BP 500 mg
Ceftazidime for Injection BP 1000 mg
Ceftazidime for Injection BP 2000 mg
Ceftriaxone for Injection USP 2000 mg
Pantoprazole for injection BP 40 mg
Heparin Sodium Injection I.P. 25000 IU/5 ml
Azithromycin for Injection USP 500 mg
Glutathione for Injection 600 mg
Clarithromycin for Infusion BP 500 mg
Cefazolin Sodium Injection I.P. 500 mg
Cefazolin Sodium Injection I.P. 1000 mg
Cefepime Injection I.P 500 mg
Cefoperazone & Sulbactam for Injection 3.0 gm
Cefoperazone & Tazobactam for Injection 562.5 mg
Cefotaxime Sodium Injection I.P. 2000 mg
Cefotaxime & Sulbactam for Injection 750 mg
Cefotaxime & Sulbactam for Injection 1.5 gm
Ceftazidime for Injection I.P. 500 mg
Ceftazidime for Injection I.P. 2000 mg
Ceftazidime & Sulbactam for Injection 750 mg
Ceftazidime & Sulbactam for Injection 3.0 gm
Cefpirome Injection I.P. 500 mg
Cefpirome Injection I.P. 1 gm
Cefpirome & Sulbactam for Injection 750 mg
Cefpirome & Sulbactam for Injection 3.0 gm
Aciclovir Intravenous Infusion I.P. 500 mg
Ceftriaxone & Tazobactam for Injection 2.25 gm
Cefepime & Sulbactam for Injection 750 mg
Doripenem for Injection 250 mg
Voriconazole Injection I.P. 200 mg
Heparin Sodium Injection I.P. 5000 IU/5 ml

Heparin Sodium Injection I.P. 25000 IU/5 ml
Labetalol Injection I.P. 20 mg/4ml
Labetalol Injection I.P. 100mg/20ml
Lignocaine Injection I.P. 1.0% w/v, 30 ml
Lignocaine Injection I.P. 5.0% w/v, 30 ml
Lignocaine 20 mg & Adrenaline 0.01 mg Injection I.P., 30 ml
Lignocaine 20 mg & Adrenaline 0.005 mg Injection I.P., 30 ml

Netilmicin Sulfate Injection I.P. 100 mg/ml
Phytomenadione Injection I.P. 1.0 mg/ml
Phenytoin Injection BP 250 mg/5ml
Verapamil Injection I.P. 5mg/2ml
Streptomycin Injection I.P. 750 mg
Streptomycin Injection I.P. 1000 mg
Aceclofenac Injection 150 mg/ml
Ascorbic Acid Injection I.P. 500 mg
Betamethasone Injection I.P. 4.0 mg
Atracurium Besylate Injection I.P. 25 mg
Dicyclomine Injection I.P. 20 mg/2ml
Iron Sorbitol Citric Acid Complex Injection 1 ml
Iron Sorbitol Citric Acid Complex with Folic Acid & Vitamin B12 Injection
Naloxone Injection I.P. 400 mcg/ml
Neostigmine Injection I.P. 0.5 mg/ml
Neostigmine Injection I.P. 2.5 mg/ml
Netilmicin Sulfate Injection I.P. 50 mg
Netilmicin Sulfate Injection I.P. 200 mg
Phenylephrine Injection I.P. 10 mg/ml
Prednisolone Sodium Phosphate Injection I.P. 40 mg
Procainamide Hydrochloride Injection I.P. 100 mg
Promethazine Hydrochloride Injection I.P. 25 mg
Promethazine Hydrochloride Injection I.P. 50 mg
Quinine Dihydrochloride Injection I.P. 600 mg
Ranitidine Injection I.P. 50 mg
Sodium Valporate Injection I.P. 100 mg
Terbutaline Injection I.P. 500 mcg/ml
Imipenem & Cilastatin Injection I.P. 250
Levosulpiride Injection 50 mg/2ml
Artesunate for Injection 120 mg
Artesunate for Injection 60 mg
Artesunate for Injection 30 mg
Artesunate for Injection 120 mg
Artesunate for Injection 60 mg
Sodium Bicarbonate Injection BP 1 ml
Sodium Bicarbonate Injection BP 2 ml
Vancomycin Hydrochloride for Injection USP 500 mg
Vancomycin Hydrochloride for Injection USP 1000 mg
Clindamycin Injection BP 300 mg

Clindamycin Injection BP 600 mg
Imipenem & Cilastatin for Injection USP 500
Ceftriaxone for Injection USP 250 mg
Ceftriaxone for Injection USP 500 mg
Meropenem for Injection USP 1000 mg
Ceftriaxone for Injection USP 1000 mg with Lidocaine Inj
Cefoperazone & Sulbactam for Injection 1.5 gm
Cefoperazone & Sulbactam for Injection 3.0 gm
Cefepime & Tazobactam for Injection 1125 mg

Cefepime & Tazobactam for Injection 2.25 mg
Meropenem & Sulbactam for Injection 1.5 gm
Diclofenac Sodium Injection 75 mg/ml
Ondansetron Injection USP
Triamcinolone Acetonide Injection BP 40 mg
Methylprednisolone Acetate Injection BP 40 mg
Methylprednisolone Acetate Injection BP 80 mg
Methylprednisolone Sodium Succinate for Injection USP 40 mg
Methylprednisolone Sodium Succinate for Injection USP 125 mg
Methylprednisolone Sodium Succinate for Injection USP 500 mg
Ascorbic Acid Injection BP
Rabeprazole Sodium for Injection 20 mg
Aztreonam for Injection USP 500 mg
Aztreonam for Injection USP 1000 mg
Esomeprazole for injection 40 mg
Hydrocortisone Sodium Succinate Injection USP 100 mg
Hydrocortisone Sodium Succinate Injection USP 500 mg
Cefazolin Sodium for Injection BP 500 mg
Cefepime for Injection USP 500 mg
Cefotaxime for Injection USP 500 mg
Cefuroxime for Injection USP 500 mg
Cefuroxime for Injection USP 750 mg
Cefuroxime for Injection USP 1500 mg
Ranitidine Injection USP 50 mg
Ceftazidime & Sulbactam for Injection 750 mg
Ceftazidime & Sulbactam for Injection 1.5 gm
Doxycycline for Injection USP 100 mg
Levocarnitine Injection USP 1000 mg
L-Ornithine-L-Aspartate Infusion 5 gm
Cholecalciferol Injection BP 600000 IU
Diclofenac Sodium Injection 75 mg/3ml
Tranexamic Acid Injection BP 500 mg
Colistimethate Sodium for Injection BP 1 million IU
Amiodarone Sterile Concentrate BP 150 mg/3ml
Omeprazole Sodium for injection 40 mg
(Diclofenac Sodium Injection 75 mg/3ml)
(Pantoprazole for injection BP 40 mg)

(Cefepime for Injection USP 1000 mg)
Lornoxicam Injection 8 mg/2ml
Citicoline Injection 500 mg /4ml
Citicoline Injection 1000 mg /4ml
Thiocolchicoside Injection 4 mg/2ml
Phytomenadione Injection BP 10 mg/ml